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Group Number Assessment

Test Sponsor :

14 Link Drive

Test Number   :

Issue Date       :
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Wairau Valley 0627 New Zealand Print Date        : 31/03/2022

The Building Agency Ltd

New Zealand

This is to confirm that the product as described below has been tested by AWTA Product Testing .

Testing was performed in accordance with ISO 5660.1-2015 Method of test for heat and smoke 

release rates for materials and products using an oxygen consumption calorimeter. 

(In accordance with New Zealand Building Code Verification Method C/VM2 Appendix A)

31/03/2022

Sponsor Product : Clients Ref : "AliClad"

Rigid panel

Colour : Timber look

End Use : External and Internal cladding

"Woodgrain" powdercoated extruded aluminiumNominal Composition :

Nominal Mass per Unit Area/Density : 2690kg/m3

Nominal Thickness : 2.2mm
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be made at our expense to rectify the error.
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Product Group Number Classification :

Average Specific Extinction Area :

1S

21.9 m²/kg

Fiona McDonald

Testing Technologist
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